
 
 
 
 
 
 
Desalination and Water Purification Research  
and Development Program Report No. 106 
 
 

Evaluation of Membrane  
Pretreatment for Seawater 
Reverse Osmosis Desalination 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
U.S. Department of the Interior 
Bureau of Reclamation October 2007 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining the data 
needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for reducing this 
[...]
 7.1 Design Parameters and Assumptions........................................ 29 
 7.2 Economic Analysis Results and Sensitivity Analyses .............. 30 

 
8. Conclusions ....................................................................................... 33 
 8.1 Objective 1 – Pretreated Water Quality Comparison ............... 33 
 8.2 Objective 2 – Impact of Pretreatment on  
   RO Performance.................................................................. 34 
 8.3 Objective 3 – Membrane Filtration as  
   Disinfection Barrier ............................................................ 35 
 8.4 Objective 4 – Economic Analysis............................................. 35 

 
9. References.......................................................................................... 37 

 
Appendix 1 – Testing Protocol ................................................................ 71 
Appendix 2 – Data Record....................................................................... 113 
 
 
List of Figures 
Figure                                                                                                                                           Page 
 

3.1  Conventional pretreatment and RO process flow 
   diagram for surface water treatment ................................... 43 
4.1  Process flow diagram of the overall pilot plant ........................ 43 
5.1  Close-up photograph of disc pre-filtration technology,  
   supplied by Arkal’A2 Water............................................... 44 
5.2  Installed disc pre-filtration technology ..................................... 44 
5.3  Membrane filtration X-flow pilot unit provided by  
   Norit Americas.................................................................... 45 
5.4  Membrane filtration Hydracap pilot unit provided  
   by Hydranautics .................................................................. 45 
5.5  Conventional media filtration pilot unit.................................... 46 
5.6  Front view of RO pilot unit....................................................... 46 
5.7  Back view of RO pilot system .................................................. 47 
6.1  Damage sustained in December 2002 due to flooding  
   at San Patricio ..................................................................... 48 
6.2  Photograph showing instability of hillside where  
   intake pump is located after flooding.................................. 48 



vii 

List of Figures (continued) 
Figure                                                                                                                                           Page 
 

6.3  Raw water turbidity quality ...................................................... 49 
6.4  Hydracap pilot unit performance as depicted by  
   turbidity removal................................................................. 49 
6.5  Hydracap pilot unit performance as depicted by  
   temperature-corrected flux rate during operation ............... 50 
6.6  Norit pilot unit performance as depicted by  
   turbidity removal................................................................. 50 
6.7  Norit pilot unit performance as depicted by temperature- 
   corrected flux rate during operation.................................... 51 
6.8  Conventional media pilot unit performance as  
   depicted by turbidity removal ............................................. 51 
6.9  SDI results from the membrane filtration and  
   conventional media pretreatment........................................ 52 
6.10 Salt rejection results from operation of RO train #1, 
   receiving membrane filtration pretreated water.................. 52 
6.11 Temperature-corrected flux results from operation  
   of RO train #1, receiving membrane filtration 
   pretreated water................................................................... 53 
6.12 Pressure drop results from operation of RO train #1, 
   receiving membrane filtration pretreated water.................. 53 
6.13 Salt rejection results from operation of RO train #2, 
   receiving conventional media pretreated water .................. 54 
6.14 Temperature-corrected flux results from operation  
   of RO train #2, receiving conventional media 
   pretreated water................................................................... 54 
6.15 Pressure drop results from operation of RO train #2, 
   receiving conventional media pretreated water .................. 55 
7.1  Sensitivity study to evaluate impact of media load 
   rate on TWC........................................................................ 55 
7.2  Sensitivity study to evaluate the impact of cleaning  
   frequency on the TWC for the high flux  
   cases of 3 and 4 ................................................................... 56 
7.3  Sensitivity study to evaluate the impact of cleaning  
   frequency on the TWC for the more common 
   RO flux of 13.5 Lmh (8 gfd)............................................... 56 
 
 
List of Tables  
Table                                                                                                                                             Page 
 

4.1  Initial Water Quality of SPMWD Feedwater............................ 59 
4.2  Phase I Dependent Variables .................................................... 60 
4.3  Phase II Dependent Variables................................................... 60 



viii 
 

List of Tables (continued) 
Table                                                                                                                                             Page 
 

4.4  Phase I and II Independent Variables ....................................... 61 
4.5  Phase I Operation Data Collection............................................ 61 
4.6  Phase I – Weekly Laboratory Data ........................................... 62 
4.7  Phase II – Operation Data Collection ....................................... 62 
4.8  Phase II  – Laboratory Data ...................................................... 63 
4.9  Recommended Analytical Procedures ...................................... 63 
5.1  Comparison of Pretreatment Units............................................ 64 
6.1  Results of Microbiological Testing........................................... 65 
7.1  Design Parameters and Case Studies for  
   Economic Analysis ............................................................. 66 
7.2  Design and Operating Assumptions for  
   Economic Analysis ............................................................. 67 
7.3  Detailed Economic Analysis..................................................... 68 
 
 
 
 
 
 



ix 

Abbreviations 
 

AMS Advanced Membrane Systems 
AOC assimilable organic carbon 
ARI Aqua Resources International 
AWWA American Water Works Association 
CEB chemically enhanced backwash 
DABCO diazabicyclo-octane 
EFS epifluorescence spectroscopy 
FeCl3 ferric chloride 
ft feet 
gfd gallons per square foot per day 
gal/day gallons per day 
gfd gallons per square foot of membrane per day  
gpm gallons per minute 
gpm/ft2 gallons per minute per square foot 
HMI human machine interface  
HPC heterotrophic plant count 
km kilometer 
L/min liters per minute 
Lmh liters per square meter per hour  
m meters 
m3/day cubic meters per day 
m3/hr cubic meters per hour 
MF microfiltration 
Mgd million gallons per day 
mg/L milligrams per liter 
NTU nephelometric turbidity unit  
ORP oxidation reduction potential 
PLC programmable logic control 
QA/QC quality assurance/quality control 
Reclamation Bureau of Reclamation 
RO reverse osmosis 
SBS sodium bisulfite 
SDI silt density index 
SPMWD San Patricio Municipal Water District 
SWRO seawater reverse osmosis 
TOC total organic carbon 
TWC total water cost 
UF ultrafiltration 





xi 

Glossary 
Assimilable Organic Carbon (AOC) – The portion of dissolved organic carbon 
that is easily used by microbes as a nutrient source. 

Chemically Enhanced Backwash (CEB) – A backwash cycle generally utilized 
for membrane filtration in which chemicals such as acid or hypochlorite are added 
to the backwash water to enhance the removal of filtered material on the 
membrane surface. 

Concentrate – One of the two output streams from the reverse osmosis process 
that has a more concentrated water quality than the feed stream. 

Conventional or Media Filtration – A treatment consisting of coagulant 
addition followed by single or dual stage media filtration.  The media filtration is 
generally a combination of sand, anthracite, and sometimes garnet. 

Epifluorescence Spectroscopy (EFS) – An analytical technique to evaluate the 
bacteria population of a sample, counts per milliliter.  

Feed or  Feedwater – Input stream to the membrane process after pretreatment. 

Flux – Volume (liters per square meter per hour [Lmh] or gallons per square foot 
of membrane per day [gfd]) rate of transfer through the membrane surface. 

Fouling – Condition caused when natural organic matter, bacterial growth, 
colloidal, or particulate material form a deposit on the membrane surface. 

Membrane Element – A single membrane unit containing a bound group of 
membrane sheets spirally wound to provide a nominal surface area for treatment. 

Membrane Filtration – Filtration utilizing membrane technology with pore size 
ranging from approximately 0.01 (ultrafiltration) to 0.1 (microfiltration) microns.  
Membrane filtration can either be pressured within a pressure vessel or 
submerged in a tank.   

Permeate – The membrane output stream that has convected through the 
membrane, the product water 

Pressure Vessel – A single tube or housing that contains several membrane 
elements in series. 

Productivity – The efficiency with which a membrane system produces permeate 
over time. 

Recovery – The ratio of permeate flow to feed flow. 



xii 
 

Rejection (mass) – The mass of a specific solute entering a membrane system 
that does not pass through the membrane. 

Scaling – The precipitation of solids into the membrane surface due to solute 
concentrations on the concentrate side of the membrane exceeding solubility and 
precipitating onto membrane surface. 

Silt Density Index (SDI) – Method to evaluate the potential fouling potential of 
pretreated water for reverse osmosis applications.  Usually measured at 
15 minutes. 

Sodium bisulfite (SBS) – A reducing agent, NaHSO3, used to dechlorinate water 
prior to RO membranes in order to prevent oxidation of the membrane polymer. 

Total Organic Carbon (TOC) – A measure of the organic matter in water in 
terms of the organic content.  



1 

1.  Executive Summary 
The competitive pricing for seawater desalination, as demonstrated by the Tampa 
Bay Water, Florida, and Ashkelon, Israel, projects, has now made many coastal 
communities re-examine the possibility of augmenting their water supply from the 
sea.  One of the most significant factors in successfully (and cost effectively) 
operating a reverse osmosis (RO) desalination plant is the ability of the 
pretreatment system to consistently produce well-filtered and relatively microbe-
free water for feed to the RO system.   

With the advent of microfiltration (MF) and ultrafiltration (UF) membranes 
(membrane filtration), the concept of utilizing these low-pressure filtration 
membranes for pretreatment has intrigued desalination plant developers and 
engineers recently.  The potential benefits offered by membrane pretreatment 
compared to conventional pretreatments are significant: 

• Improved pretreated water quality, in terms of lower suspended solids and less 
biological content, resulting in improved RO operation 

• Fewer RO membrane cleanings with resulting cost savings in cleaning 
chemicals 

• Lower RO pressure drops from fouling, resulting in lower energy costs 

• Longer RO membrane life associated with long-term improved pretreated 
water quality 

• Increased flux rates in the RO system due to higher quality pretreatment, 
though a trade-off exists with the resulting higher power requirements 

• Smaller plant footprint size resulting in reduced capital investment 

• Lower overall chemical and sludge handling costs if conventional 
technologies included lime softening or other chemically intensive 
conventional pretreatments 

• Reduced environment impact due to reduced chemical disposal requirements 

In order to more fully understand and compare the cost and performance 
differences between conventional pretreatment and membrane filtration 
pretreatment for seawater desalination processes, a study was funded by the 
Desalination and Water Purification Research and Development Program, Bureau 
of Reclamation (Reclamation).  This document reports the results and findings of 
the study.  



2 

The principal purposes of this project are: 

• To evaluate the performance of membrane pretreatment versus conventional 
pretreatment for seawater reverse osmosis (SWRO) desalination, in terms of 
improved pretreated water quality and impact on RO performance, and 

• To determine the subsequent cost benefits of membrane pretreatment 
compared to conventional pretreatment options, through establishment of an 
objective life-cycle cost comparison. 

In this study, several different membrane filtration technologies and conventional 
media filtration were evaluated at the pilot-scale as pretreatment to seawater RO.  
The project was implemented at the San Patricio Municipal Water District 
(SPMWD) water treatment facility near Corpus Christi, Texas.  The feedwater to 
the pilot plant was seawater taken from the nearby Corpus Christi Bay, which is 
located in the northwestern area of the Gulf of Mexico. 

The project was accomplished through two phases of piloting.  The initial phase 
involved optimization of the membrane filtration and conventional pretreatment 
system.  The second phase of experimentation utilized the optimized membrane 
filtration and conventional pretreatment systems providing pretreated feedwater 
for the SWRO.     

The results indicate that the membrane filtration pretreatment provided superior 
water quality, and was able to do so during significant feedwater upsets due to 
weather and tidal events.  The membrane filtration units were able to consistently 
achieve salt density index (SDI) values less than 3, while over 60 percent (%) of 
the conventional pretreatment unit SDI values were over 4 and none were less 
than 3.  Additionally, RO cleaning frequencies were reduced by approximately 
400% for membrane filtration pretreatment compared to conventional 
pretreatment. 

An economic analysis evaluation included six different cost scenarios for varying 
RO flux rate, alternative pretreatment (membrane filtration versus conventional 
media), and plant capacity. 

For the RO flux cases most representative of the design of RO systems using an 
open intake (13.6 liters per square meter per hour [Lmh], 8 gallons per square foot 
of membrane per day [gfd]), a cost difference between membrane and media 
filtration pretreatment was recognized.  In this comparison, membrane filtration is 
approximately 8% less expensive than media filtration on a total water cost 
(TWC) basis.   

 



3 

2.  Background and Introduction 
2.1  Background and Literature Sources 

The competitive pricing for seawater desalination, as demonstrated by the 
privatized Tampa Bay Water, Florida, Ashkelon, Israel, and Singapore projects, 
has now made many coastal communities re-examine the possibility of 
augmenting their water supply from the sea.  Communities in California, Texas, 
and Florida are presently evaluating seawater desalination and are in various 
stages of planning and development toward this end.  Indeed, it has been the 
dream of many inventors throughout history to cost-effectively produce potable 
water from seawater.   

One of the most significant factors in successfully (and cost-effectively) operating 
a reverse osmosis (RO) desalination plant is the ability of the pretreatment system 
to consistently produce well-filtered and relatively particle- and microbe-free 
water for feed to the RO system 

Pretreatment is critical in RO applications because it directly impacts fouling of 
the RO membranes.  Fouling of the RO membranes results in increased operating 
cost from increased cleaning demands, increased feed pressures, and reduced 
membrane life.  Additionally, fouling can result in reduced permeate water quality 
and permeate quantity, thereby impacting production from the RO facility.  

The principal fouling mechanisms of RO membranes can be summarized as 
follows: 

• Scaling – Precipitation of inorganic salts on the membrane surface when the 
solubility of these salts is exceeded in the process of permeating low salinity 
product water across the membrane surface, resulting in a concentration of 
salts of the reject side of the membrane. 

• Particle fouling – Accumulation of particles on the membrane surface not 
removed from the raw water during the filtration process in the pretreatment.  
Indicators of sufficient reduction of suspended solids and particles are 
turbidity values of less than 0.2 nephelometric turbidity unit (NTU) and silt 
density index SDI values of less than 3. 

• Colloidal fouling – Deposition of metal oxides, soaps, detergents, proteins, 
silicates, organic matter, and clay creating a colloidal slime on the membrane 
surface. 

• Biofouling – Buildup of a microbial community on the membrane surface 
including microbes and their byproducts, resulting in a slime layer.   
 



4 

Disinfection has historically been utilized to reduce biofouling, but mixed 
results have resulted utilizing disinfection as the means to control biogrowth 
(Winters, 1995) 

• Organic fouling – Adsorption of organic matter, particularly humic and fulvic 
acids, on the membrane surface, generally experienced in raw waters with 
total organic carbon (TOC) concentrations above 3 milligrams per liter 
(mg/L). 

There have been hundreds of studies conducted and guidance documents prepared 
on pretreatment issues, both nationally and internationally.  A few of the 
fundamental documentations of these works include the following: 

• “Membrane Fouling” in Water Treatment Membrane Processes (Ridgway, 
1996) 

• The Desalting and Water Treatment Membrane Manual, Chapter 6 (Bureau of 
Reclamation [Reclamation], 1998) 

• Reverse Osmosis and Nanofiltration, Chapter 2 (American Water Works 
Association [AWWA], 1999) 

• Desalting Handbook for Planners (Reclamation, 2003) 

• State-of-the-Art Techniques in RO, NF, and ED (Cote, 1996) 

• Current and Future Trends in SWRO Pretreatment (Rovel, 2002) 

Historically, for surface water desalting applications, pretreatment has generally 
consisted of conventional treatment.  Conventional treatment is defined as 
coagulant addition, media filtration, antiscalant addition/pH adjustment, 
chlorination/dechlorination, and cartridge filtration (see figure 3.1).  Media 
filtration has been the workhorse of the pretreatment process, acting to remove the 
bulk of the suspended material from the raw water.  Ground water treatment 
scenarios and seawater facilities utilizing beachwells have reduced pretreatment 
schemes, generally being able to eliminate the coagulation and media filtration 
steps, and often the disinfection. 

The more recent literature references in this regard often suggest membrane 
filtration as the panacea for the RO community’s pretreatment woes.  It is 
presumed that enhanced particle and microbiological and limited organic 
removal, afforded by microfiltration or ultrafiltration, will greatly improve 
RO performance and, therefore, replace conventional media filtration.  Cost is 
perhaps the major hurdle to the acceptance of membrane filtration over 
conventional pretreatment. 



5 

A number of studies and pilot tests have been conducted using membrane 
filtration integration with RO for water reuse and water reclamation applications 
(Law, 2003; Seah, 2003; Truby, 2003; Gagliardo et al., 2001; Won and Shields, 
1999; Mills et al., 1999; Adham et al., 1999; Wilf and Alt, 1999; Gagliardo et al., 
1999; Everest et al., 1999; Chalmers et al., 2000; Mourato et al., 2000).  It appears 
that membrane filtration could now be considered the standard pretreatment in 
reuse applications, as larger construction projects that include membrane filtration 
are becoming commonplace. 

Membrane filtration integration with RO has been applied for surface water 
treatment in recent applications as documented (Reiss, 2001; Green et al., 2000; 
Duranceau et al., 2000; Jacangelo et al., 1999; Kruithof et al., 1999), with very 
successful performance.   

Pilot data are just recently available, documenting the benefits of membrane 
filtration to RO applications.  For seawater applications, papers include Bonnelye, 
2003; Mourato, 2003; Latorre, 2003; Pearce, 2003; Glueckstern, 2002; Genkin, 
2002; Mansdorf et al., 2002; Messalem et al., 2002; Henthorne, 2003, 2003, 2002, 
2002; Galloway, 2003, 2003; Harris, 2001; Truby, 2000; Bates et al., 2000; Bou-
Hamad et al., 1999; Goto et al., 2003, 1999; Iwahori et al.; 1999; Alawadi et al., 
1999; and Wilf, 2001.  At the time this project was proposed, few cost and 
performance publications were available that documented the practical use of 
membrane filtration as pretreatment in seawater RO applications. 

The benefits as described in these papers for membrane filtration as pretreatment 
for RO are described below: 

• Improved pretreated water quality, in terms of lower suspended solids and less 
biological content, resulting in improved RO operation 

• Fewer RO membrane cleanings with resulting cost savings in cleaning 
chemicals 

• Lower RO pressure drops from fouling, resulting in lower energy costs 

• Longer RO membrane life associated with long-term improved pretreated 
water quality 

• Increased flux rates in the RO system due to higher quality pretreatment, 
resulting in reduction in size of the RO system with subsequent reduction in 
capital cost but must consider trade-off with increased energy consumption at 
higher RO flux rates 

• Smaller plant footprint size resulting in reduced capital investment 



6 

• Lower overall chemical and sludge handling costs if conventional 
technologies include coagulation, clarifiers, filtration, or other chemically 
intensive conventional pretreatments 

• Lower operator requirements due to complete automation 

• Greater plant availability due to decreased downtime related to chemical 
cleanings 

• Reduced environment impact due to reduced chemical disposal requirements 

2.2  Project Purpose and Objectives  

In order to more fully understand and compare the cost and performance 
differences between conventional pretreatment and membrane filtration 
pretreatment for seawater desalination processes, a study was funded by the 
Desalination and Water Purification Research and Development Program, 
Reclamation.  This document reports the results and findings of the study.  

2.2.1 Project Purpose 
The principal purposes of this project are: 

• To evaluate the performance of membrane pretreatment versus conventional 
pretreatment for seawater reverse osmosis desalination, in terms of improved 
pretreated water quality and impact on RO performance; and 

• To determine the subsequent cost benefits of membrane pretreatment 
compared to conventional pretreatment options, through establishment of an 
objective life-cycle cost comparison. 

2.2.2  Project Objectives 
The specific project objectives include the following: 

Objective 1:  Compare differences in treated water quality between membrane 
pretreatment and conventional media pretreatment.  Evaluate turbidity, SDI, and 
microbiological counts to ascertain the effectiveness and limitations of the two 
different pretreatment methods. 

Objective 2:  Based on pilot testing information and observations, evaluate and 